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CUSTOMER NAME: XIAMEN GLOBAL STONE IMPORT & EXPORT CO., LTD
ADDRESS: RM 1203, B TOWER ITG CENTER BUILDING, NO.4686 XIANYUE

ROAD, HULI DISTRICT, XIAMEN, FUJIAN, CHINA 361016

Sample Name : NATURAL QUARTZITE
Material and Mark : Quartzite

Above information and sample(s) was/were submitted and confirmed by the client. SGS, however,
assumes no responsibility to verify the accuracy, adequacy and completeness of the sample
information provided by client.

Date of Receipt : Nov 28, 2022
Testing Start Date : Nov 28, 2022
Testing End Date . Dec 16, 2022
Test result(s) . For further details, please refer to the following page(s)

(Unless otherwise stated the results shown in this test report refer only to
the sample(s) tested)

Signed for

SGS-CSTC Standards Technical
Services Co. , Ltd Xiamen Branch
Testing Center

YA

\

Bryan Hong
Authorized signatory

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, avallable on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Condlllcns for Electronic Documents at t : . 848.COm/ 8| nrms-an Condul{ons!Tsrms -6~ D cumeant.aspx.
Attention is draum to the i of liability, ction Issues the ny er of this document Ts
i hereon rellecla the Cnmpany 5 fmdmgs at the time ol‘ |l5 mlervsntmn unl and wmlm the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights am:l obligations under the This t cannot be reproduced
except in full, without prior wrltlen ppr | of the Comp Any thorized alteration, for;iary or falsification of the content or
is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
rasults shown In lhls test report refer only lo the sample(s) tested and such sample{s) are retained for 30 days only.
Attention:To check the a ty of testing / inspection report & certificate, please contact us at telephone:{B6-755) B30T
1443, or emall: CN.Docch .£om

MNo:31 Manghong R, Xiang'An Torch ndustialZone, Xamen, Flan Provincs, China. 361101 ¢ (B6-592) 5765857  f (B6-692) 5765380  www.sgsgroup.com.cn
RE R E (AR ) LR SEIS HB4E:361101  t (66507) 5765857  f (B6-607) 5765380 e sgs.china@sgs.com
|

Member of the SGS Group (SGS SA)




TEST REPORT

No. : XMIN2211009416CM

Date: Dec 16, 2022

Page: 2of 9
Summary of Results:
No. Test Item Test Method Result
1 Compressive Refer to ASTM C170/C170M- Dry Condition: 267 MPa
Strength 17 Wet Condition: 256 MPa
Absorption by Water absorption: 0.18%
2 ) ) Refer to ASTM C97/C97M-18 )
weight and Density Density: 2584 kg/m?3
3 Stain Resistance Refer to ANSI Z124.6-2007 Stain resistance total rating: 42
Test Clause 5.2 The maximum stain depth: 0.06mm
Moh's Hardness GBJ/T 9966.5-2020 Section 3 Mohs’ hardness: 6
Chemical analysis* GB/T 14506.28-2010 See result
Petrographic
6 o ASTM C1721-22 See result
description*

Note: * test project/method was carried out by subcontractors.
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1.Test Item: Compressive Strength
Sample Description: See photo
Test Method: Refer to ASTM C170/C170M-17
Test Condition:
Specimen: 50mmx50mmx20mm, 10pcs
Dry Condition: Dry in an oven at 60+2°C for 48h—Cool them to room temperature in a desiccator
Wet Condition: Immerse in distilled water at 22+2°C for 48h
Testing speed: 0.5MPa/s

Test Result:
Dry Condition:
Specimen No. 1 2 3 4 5
Individual compressive strength value (MPa) 281 280 261 248 267
Mean compressive strength value (MPa) 267
Standard deviation (MPa) 14
Wet Condition:
Specimen No. 1 2 3 4 5
Individual compressive strength value (MPa) 268 253 244 250 266
Mean compressive strength value (MPa) 256
Standard deviation (MPa) 11
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2.Test Item: Absorption by weight and Density
Sample Description: See photo
Test Method: Refer to ASTM C97/C97M-18
Test Condition:
Specimen: 50mmx50mmx20mm, 5pcs
Condition: Dry in an oven at 60+2°C for 48h — Cool them to room temperature in a desiccator —

Immerse in distilled water at 22+2°C for 48h

Test Result:
Specimen No. 1 2 3 4 5
Absorption by weight (%) 0.17 0.19 0.17 0.21 0.15
Mean water absorption (%) 0.18
Standard deviation (%) 0.03
Density (kg/m?) 2580 2593 2589 2561 2598
Mean density (kg/m?3) 2584
Standard deviation (kg/m?3) 15

3.Test Item: Stain Resistance Test
Sample Description: See photo
Test Method: Refer to ANSI Z124.6-2007 Clause 5.2
Test Condition:
Specimen: 100mmx100mmx20 mm
Test reagents: see table 1
Contact time: 16h
Test Result:

Stain resistance total rating: 42; The maximum stain depth: 0.06mm
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Table 1: Test result of stain resistance test

Reagent Rating
Covered Uncovered
Black crayon 1 1
Black liquid shoe polish 2 2
Blue washable Ink 1 1
Gentian violet solution 5(stain depth:0.02mm) 5(stain depth:0.02mm)
Beet juice 1 1
Grape juice 1 1
Lipstick 1 1
Hair dye 1 1
lodine solution 5(stain depth:0.06mm) 5(stain depth:0.06mm)
Wet tea bag 1 1
Total rating 42 (The maximum stain depth: 0.06mm)

Note: Cleaning procedures:

1. The specimen shall be washed with tap water and cheesecloth or soft bristle brush using 20
scrub cycles with normal hang pressure and dried by blotting. A stain shall be defined as a
change in surface texture or a change in color. Specimens not staining at this point shall
have a rating or 1-non-sraining.

2. Stains present after initial wash with water shall be washed with alcohol or naphtha using
cheesecloth or soft bristle brush for 20 cycles using normal hand pressure. The specimens
shall be washed with tap water and dried by blotting. Specimens not staining at this point
shall have a rating of 2-removable by alcohol or naphtha.

3. Stains present after the aforementioned cleanings shall be scrubbed 20 scrub cycles with
standard souring powder and wet cheesecloth or soft bristle brush using normal hand
pressure. The specimens shall be washed with tap water and dried by blotting. Reduction of
gloss due to scrubbing with standard scouring power shall not constitute staining.
Specimens whose strain is removed by the standard souring powder shall have a rating of

3-removable by first application of standard scouring powder.
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4. Stains present after the aforementioned cleanings shall be scrubbed 40 scrub cycles with
standard souring powder and wet cheesecloth or soft bristle brush using normal hand
pressure. The specimens shall be washed with tap water and dried by blotting. Reduction of
gloss due to scrubbing with standard scouring power shall not constitute staining. Specimens
whose strain is removed by this additional shall have a rating of 4-removable by two standard
scouring powder scrubbings.

5. Any specimen with stain remaining after the aforementioned cleanings shall have a rating of
5.Any specimen with stain remaining after the above cleanings shall be tested to determine
the depth of staining. The affected area shall be cut and lightly sanded with 600 grit abrasive

cloth until the stain is removed. The depth shall be measured to the nearest 0.025mm.

4.Test Item: Mohs’ Hardness

Sample Description: See photo
Test Method: GB/T 9966.5-2020 Section 3

Test Condition:

Specimen: 100mmx100mm, 3pcs

Testing surface: sawn

Test Result:
Specimen No. 1 2 3
No scratch 5 5 5
Scratch 6 6 6
Mohs’ hardness 6

Scale: 1- Talc; 2- Gypsum; 3- Calcite; 4- Fluorspar; 5- Apatite; 6- Feldspar; 7- Quartz; 8- Topaz; 9-

Corundum; 10- Diamond.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, avallable on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Condlllcns for Electronic ocuments al hi .sgs.com/en/ Terms-and-Conditions/Tarms-e-Documeant.aspx.
Attention is drawn to the limi of liability, ind eng Jurisdiction Issues defined therein. Any holder of this document |s
that i i hereon rellecla the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the This t cannot be reproduced
except in full, without prior wrltlen ppr | of the Comp Any horized alteration, for?ery or falsification of the content or
is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
rasults shown In lhls test repnrl ral’er only to the sample(s) lested and such sample(s) are retained for 30 days only.
ﬂ‘.'. ion:To check p city of testing / inspection report & certificate, please contact us at telephone:(B6-755) 8307

Nn:ii ghong mgan* hins 7mWquPrmﬂm 361101 t (B6502) 5765857 [ (B6692) 6765380  www.sgsgroup.com.cn
PEER WG (AF ) FUERIENS HB4R:361101  t (B6502) 5765857  f (6-692) 5765380 e sgs.china@sgs.com
1

Member of the SGS Group (SGS SA)




5. Chemical analysis
Test method:
GB/T 14506.28-2010

Test results:
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Test item

Test results, %

SiO2

95.80

Al203

1.92

CaO

0.11

MgO

0.08

K20

0.29

Na20

0.04

TiO2

0.05

MnO

0.00

P20s

0.01

TFe203

0.06

Loss on ignition

1.62
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6. Petrographic description

Test Method:

ASTM C1721-22

Test Result:

CLASSIFICATION: Cataclastic quartzite

HAND SAMPLE DESCRIPTION

Strong, fresh, white, hard. It is not easily scored with a penknife.

MICROSCOPIC DESCRIPTION

Texture Granular blastic texture, Cataclastic texture
Structure Massive structure

Major mineral Quartz(100%)

Accessory mineral Metallic(Opaque) particles

Secondary mineral Sericite ect.

MATERIAL COMPONENT | PETROGRAPHIC DETAILS

Xenomorphic granular, which grain sizes are usually 0.2~2.7mm.
Recrystallization phenomenon, mosaic granular morphic structure
between particles, messy distribution. orientation arrange. undulatory
extinction.

Quartz

Alterations:

Note. Quartz has recrystallization phenomenon. The rock is broken by force at a later stage, broken
in the shape of breccia, with irregular fissures, and the cracks were filled with siliceous and sericite.

Remaks:
The rock is composed of quartz. According to the content of ingredient and texture of the rock, we
named it Cataclastic quartzite.

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, avallable on request or accessible at hitp://www.sgs.com/en/Terms-and-Conditions.aspx and, for electronic format documents,
subject to Terms and Condlllcns for Electronic ocuments al hi .sgs.com/en/ Terms-and-Conditions/Tarms-e-Documeant.aspx.
Mtenncm Is drawn to the limi of liability, ind eng Jurisdiction Issues defined therain. Any holder of this document Is
dvised that i i hereon rellecla the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a
transaction from exercising all their rights and obligations under the This t cannot be reproduced
except in full, without prior wrltlen ppr | of the Comp Any horized alteration, for?ary or falsification of the content or

of this is and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the
lasl repnrl ral’er only ta the sample(s) lested and such sample(s) are retained for 30 days only.

city of testing / inspection report & certificate, please contact us at telephone:(B6-755) 8307

3 results shown In t

com

MNo.3 Xnghong Road, XngAn Torch s mm.mm.m 361101 1 (B6602) ST65857  f (6:592) 5765380  www.sgsgroup.com.cn

PE-EREE (AR ) FLESEIE HB4E:361101  t (86-607) 5765857  f (B6-602) 5765380 @ sgs.china@sgs.com
1
Member of the SGS Group (SGS SA)



TEST REPORT

No. : XMIN2211009416CM
Date : Dec 16, 2022
Page: 9of 9

Granular blastic texture Cataclastrc
texture (Crossed polarizers) 10x2
T R L i

undulatory extrnctron (Crossed polarrzers) 10x2

Siliceous, quartz'and sericite (Crossed polarizers) 10x4

Metallic(Opaque) particles (Plain light) 10x4

*kkkkhkkk End Of report********
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